




BCRUA Major Projects Phasing Plan

Status (Date Online)Phase Capacity (MGD)

Complete (2012)Phase 1A17

Complete (2018)Phase 1BN/A22.6

Complete (2020)Phase 1C32.5

Construction (2025)Phase 1D41.9

Construction (2027)Phase 2N/A64.2

Design (2027)Phase 2A64.2

Future (2039)Phase 2B90

Future (2050)Phase 3105.8



Agenda Item Summary 

Agenda Number: 4A

Consider approval of the BCRUA meeting minutes from February 28, 2024.Title:

BCRUA MinutesType:

Brushy Creek Regional Utility AuthorityGoverning Body:

3/27/2024Agenda Date:

Sam Roberts, General ManagerDept Director:

Cost:

Indexes:

02282024_BCRUA Draft MinutesAttachments:

Department: BCRUA

Page 1 of 1



Brushy Creek Regional Utility Authority, Inc. 
[...]
Consider an update regarding drought conditions and contingency plans.Title:

BCRUA Staff ReportsType:

Brushy Creek Regional Utility AuthorityGoverning Body:

3/27/2024Agenda Date:

Sam Roberts, General ManagerDept Director:

Cost:

Indexes:

Attachments:

Department: BCRUA

Page 1 of 1



Agenda Item Summary 

Agenda Number: 6A

Consider a resolution authorizing the President to execute Supplemental Contract 

No. 1 to the Phase 2A Water Treatment Plant Expansion Planning Level 

Evaluation project with Walker Partners to provide Final Design Engineering 

Services for the Phase 2A Project.

Title:

BCRUA ResolutionType:

Brushy Creek Regional Utility AuthorityGoverning Body:

3/27/2024Agenda Date:

Sam Roberts, General ManagerDept Director:

Cost: $3,124,207

Indexes:

Attachments: Resolution, Exhibit A, Form 1295 

Department: BCRUA

BACKGROUND:

This agenda item is Supplemental Contract No. 1 to the BCRUA Phase 2A Water Treatment Plant Expansion 

Basis of Design project.  The Phase 2A Planning Level Evaluation Project (aka Basis of Design Project) 

engineering services contract was approved in September of 2023 for a lump sum amount of $198,895.  

The purpose was to establish a planning level design for the Phase 2A expansion project.  The results of this 

evaluation concluded that the treatment process for Phase 2A will match the existing conventional 

treatment process implemented during Phases 1A through 1D.

The supplemental contract includes final engineering design services for the Phase 2A water treatment 

plant expansion, including project management, preparation of construction plans, specifications, bidding 

documents, stakeholder coordination, and special services such as surveying and geotechnical engineering.  

Bid and construction phase services will be addressed separately, during the award of the construction bid. 

The current water treatment plant (WTP) capacity is 32.5 million gallons per day (MGD).

Construction is underway to complete the Phase 1D expansion thereby increasing treatment

capacity to approximately 42 MGD. This Project consists of final design of the Phase 2A Water

Treatment Plant (WTP) Expansion to further increase treatment capacity to approximately 64.2

MGD. The capacity allocation for Phase 2A is 11.7 MGD to the City of Leander (52.4%) and 10.6

MGD to the City of Round Rock (47.6%). It is anticipated that construction of the Phase 2A

Page 1 of 2



Agenda Item Summary Continued (BCRUA-2024-001)

expansion will be substantially complete prior to Summer 2027. 

Staff and the Operations Committee have completed negotiations with Walker Partners and reached 

agreement on the attached Scope of Work and Professional Engineering Services Agreement. The contract 

is a lump sum contract for $3,124,207 and will be billed monthly based on the percentage of work 

completed. 

COST AND FUNDING:

The total amount payable under this supplemental contract is $3,124,207.   Based on capacity, the 

allocation of cost is 52.4 percent for Leander ($1,637,084) and 47.6 percent for Round Rock ($1,487,123).  

Total compensation for the Project will be adjusted from $198,895 to $3,323,102. Funding will be provided 

from local sources of each City.  

This contract exceeds the Board maximum limit of $500,000 and will therefore require separate 

consideration and approval by all three-member city councils, before final authorization to proceed can be 

issued.

Staff and the Operations Committee (OC) recommend the contract for approval, and will be available, along 

with representatives of Walker Partners, LLC, to answer any questions during the meeting.

 

 

Page 2 of 2



0330.4634-A; 4888-5504-4011 

RESOLUTION NO. BCRUA-2024-001 

 

 WHEREAS, the Brushy Creek Regional Utility Authority, Inc. (“BCRUA”) has previously 

entered into a Contract for Engineering Services (“Contract”) with Walker Partners for the BCRUA 

Planning Level Evaluation – Phase 2A Water Treatment Plant Expansion Project, and 

 WHEREAS, Walker Partners has submitted Supplemental Contract No. 1 to the Contract to 

modify the provisions for the scope of services and to increase the compensation, and 

 WHEREAS, the BCRUA desires to enter into said Supplemental Contract No. 1, Now 

Therefore 

BE IT RESOLVED BY THE BOARD OF DIRECTORS OF THE BRUSHY CREEK 

REGIONAL UTILITY AUTHORITY: 

 That, subject to the approval of the Participating Cities, the Board President is hereby 

authorized and directed to execute on behalf of the BCRUA Supplemental Contract No. 1 with Walker 

Partners, a copy of same being attached hereto as Exhibit “A” and incorporated herein for all purposes. 

 The Board of Directors hereby finds and declares that written notice of the date, hour, place and 

subject of the meeting at which this Resolution was adopted was posted and that such meeting was 

open to the public as required by law at all times during which this Resolution and the subject matter 

hereof were discussed, considered and formally acted upon, all as required by the Open Meetings Act, 

Chapter 551, Texas Government Code, as amended.  

 RESOLVED this 27th day of March, 2024. 

 

 

                 

          MATTHEW BAKER, President 

          Brushy Creek Regional Utility Authority 

 

ATTEST: 

 

_____________________________ 

ANNE DUFFY, Secretary 



Supplemental Contract    Rev. 03/2011 
0140.4634-66; 4854-9704-2603  215829 
 

 
 

SUPPLEMENTAL CONTRACT NO. 1 

TO CONTRACT FOR ENGINEERING SERVICES 

 

FIRM: WALKER PARTNERS       (“Engineer”) 

ADDRESS: 6504 Bridge Point Parkway, Suite 200, Austin, TX 78730    

PROJECT: Planning Level Evaluation – Phase 2A Water Treatment Plant Expansion  

 

This Supplemental Contract No. 1 to Contract for Engineering Services is made by and between 

the BRUSHY CREEK REGIONAL UTILITY AUTHORITY, INC., hereinafter called “BCRUA” 

and Walker Partners, hereinafter called the “Engineer.” 

 

WHEREAS, BCRUA and Engineer executed a Contract for Engineering Services, hereinafter 

called the “Contract,” on the 27th day of September, 2023 for the Planning Level Evaluation – 

Phase 2A Water Treatment Plant Expansion Project in the amount of $198,895.00; and 

 

WHEREAS, it has become necessary to amend the Contract to modify the provisions for the scope 

of services and to increase the compensation by $3,124,207.00 to a total of $3,323,102.00;  

 

NOW THEREFORE, premises considered, BCRUA and the Engineer agree that said Contract is 

amended as follows: 

 

I. 

 

Article 2, Engineering Services and Exhibit B, Engineering Services shall be amended as set forth 

in the attached Addendum To Exhibit B. Exhibit C, Work Schedule shall be amended as set forth 

in the attached Addendum To Exhibit C. 

 

II. 

 

Article 4, Compensation and Exhibit D, Fee Schedule shall be amended by increasing by 

$3,124,207.00 the lump sum amount payable under the Contract for a total of $3,323,102.00, as 

shown by the attached Addendum to Exhibit D. 

 

IN WITNESS WHEREOF, BCRUA and the Engineer have executed this Supplemental Contract 

in duplicate. 

 

 

 

[signature pages follow] 

 

 

dedwards
Exhibit A



WALKER PARTNERS 

By:   

  

  

Date

WALKER PARTNERS 

By:   

  

  

Date

2 

 

 

WALKER PARTNERS 

 

By:         

               

 

        

Date 

 

  

Aaron Archer, Vice President

03.12.2024



BRUSHY CREEK REGIONAL UTILITY AUTHORITY, INC. 

By:   
Matthew Baker, BCRUA President 

  

Date 

APPROVE AS TO ye 

By: 5) r) 

Stephan LL. Sheets, BCRUA Attorney 

  

    
 



 

3/7/2024 

 

 

ADDENDUM TO EXHIBIT B 

ENGINEERING SERVICES 

 
GENERAL 

The current water treatment plant (WTP) capacity is 32.5 million gallons per day (MGD). 
Construction is underway to complete the Phase 1D expansion thereby increasing treatment 
capacity to approximately 42 MGD. This Project consists of final design of the Phase 2A Water 
Treatment Plant (WTP) Expansion to further increase treatment capacity to approximately 64.2 
MGD. The capacity allocation for Phase 2A is 11.7 MGD to the City of Leander (52.4%) and 10.6 
MGD to the City of Round Rock (47.6%). It is anticipated that construction of the Phase 2A 
expansion will be substantially complete prior to Summer 2027. Bid and construction phase services 
shall be provided as an additional service by supplemental contract. 

ASSUMPTIONS 

Engineer’s assumptions apply to all tasks set forth in this Exhibit. 

1) Phase 2A shall include design of the following project elements and facilities documented in 
the Final BCRUA Phase 2A WTP Expansion Basis of Design Report: 

a. Addition of a new treatment structure to the south of the Phase 1 central treatment 
structure. The new treatment structure (Treatment Structure South) will include one 
treatment train. Project facilities include a new raw water flow meter, hydraulic rapid 
mix, four flocculation trains, flocculated water channels, sedimentation basin inlet 
channels, two sedimentation basins with sludge collection equipment, sedimentation 
basin outlet channels, settled water channel, sludge vault, filter inlet channels, and four 
filter bays with associated underdrains and media; 

b. Development of Treatment Structure South support building including pipe galleries, 
administrative facilities, elevator and observation gallery. It is assumed that the half of 
the support building will be constructed with Phase 2A, and the other half will be 
constructed with Phase 2B. The building design will include the means to allow for 
construction of the southern half of the building and providing a contiguous floor plan in 
the next phase. The building exterior will match the existing Treatment Structure 
Central, and the building will include a reception area to allow stair and elevator access. 
It is assumed that the ground floor will be used for maintenance and/or storage and will 
not include occupied spaces. An open air, covered walkway will connect the existing and 
proposed treatment structures. 

c. Improvements to finished water system including the addition of a 6 million gallon (MG) 
clearwell, new vertical turbine booster pump, and valve improvements to the finished 
water transmission line; 

d. Chemical feed system improvements to the aluminum chlorohydrate, polymer and 
sodium hypochlorite feed systems to meet TCEQ storage and capacity requirements for a 
64.2 MGD facility; 



 

3/7/2024 

 

 

e. Sodium hypochlorite system improvements to replace the existing, temporary metering 
pump and suction/discharge piping configurations; 

f. Expansion of the disinfection basin; 

g. Improvements to the recycle pump station and sludge dewatering facility including 
upgrades to the existing washwater recycle pumps and an additional belt filter press 
pump; and, 

h. Control and automation. 

2) Engineer shall prepare the construction contracts as competitive sealed proposals utilizing 
the City of Cedar Park Division 0 documents (proposal form, agreement general conditions, 
and supplemental conditions) and CSI MasterFormat specifications (6-digit, 50 division). 

3) The design will be based on the federal, state, and local codes and standards in effect at the 
start of the project. Any changes in these codes may necessitate a change in scope. 

4) Preparing to serve or serving as a consultant or witness for Owner in any litigation, 
arbitration, or other dispute resolution process related to the Project is not included. 

5) Final deliverables shall be provided in electronic (PDF) format and 10 printed copies shall be 
provided to Owner for review and filing. Drawings shall generally be produced as bound sets 
of half-size (11 x 17) prints. 

6) Engineer shall not be required to sign any documents, no matter by whom requested, that 
would result in the Engineer having to certify, guarantee, or warrant the existence of 
conditions whose existence the Engineer cannot ascertain. Owner agrees not to make 
resolution of any dispute with the Engineer or payment of any amount due to the Engineer 
in any way contingent upon the Engineer signing any such documents. 

7) It is recognized that neither Engineer nor the Owner has control over the cost of labor, 
materials or equipment; over the Contractor’s methods of determining bid prices; or over 
competitive bidding, market or negotiating conditions. Accordingly, Engineer cannot and 
does not warrant or represent that bids or negotiated prices will not vary from the Owner’s 
Project budget or from any opinion of construction cost or evaluation prepared or agreed to 
by Engineer. 

BASIC SCOPE OF SERVICES 

Task 1.0 - Project Management, Coordination, and Meetings 

1.1 Project Administration. 

1.1.1 Project Management Plan (PMP). Develop and document the following plans and 
procedures to coordinate administration of the contract: team communication, 
quality management, risk management, health and safety, document control, 
change management, and cost and schedule control. 

1.1.2 Manage and coordinate staff resources, subconsultants, and project planning. 
Conduct weekly team coordination meetings by teleconference. 



 

3/7/2024 

 

 

1.1.3 Prepare monthly invoices and project progress reports and updates for the Owner 
website portal. As a minimum, monthly progress reports shall include a summary 
description of tasks completed as of the report date, financial status of the project, 
status of schedule for project, and identification of technical or other issues which 
may have an impact to the overall project budget and/or schedule. 

1.1.4 Provide and maintain a project schedule in MS Project format that is updated and 
submitted monthly with each invoice. 

1.1.5 Facilitate document control and document sharing for electronic filing of 
documents. Develop and coordinate drawing and graphic standards. 

1.2 Project Meetings. Attend monthly progress meetings with Owner for a total of 14 
meetings. Participants include staff from Owner and Engineer, as well as key Engineer 
subconsultant staff. Engineer shall prepare meeting minutes and submit for review and 
comment within 10 days of each meeting. 

Task 1.0 Deliverables 

▪ Monthly invoices and project progress reports 

▪ Project schedule (submitted monthly) 

▪ Monthly progress meeting agendas and minutes (14) 

Task 2.0 - 30 Percent Design 

2.1 Technical Memoranda (TM). Prepare a series of TMs to document and communicate the 
scope, design criteria, and details of the following Project components. Prepare and submit 
draft and final versions of the TMs. 

2.1.1 Building space programming for the Treatment Structure South support building. 

2.2 Define design criteria and major assumptions used in the evaluation and design of 
equipment, structures, and alternatives. Develop codes, standards, and permitting 
requirements that guide selection of alternatives, layouts, and equipment. 

2.3 Prepare construction drawings at a 30 percent level of completion showing the scope, 
extent, and character of the work to be performed by or furnished by the Contractor. This 
level of completion shall generally include the following: cover sheet, sheet index, key plan, 
general notes, abbreviations and symbols, hydraulic profiles, overall site plan, dimensional 
layout drawings, grading plans, contractor layout area, overall and partial yard piping plan, 
treatment structure plans and sections, clearwell plan and section, process flow diagram, 
chemical feed system plans and sections, booster pump station plan, disinfection basin 
expansion plan, key details, electrical site plans, process system architecture, and one-line 
diagrams. One site visit will be conducted during preparation of the 30 percent design 
drawings. 

2.4 Prepare a specifications table of contents. 

2.5 Prepare a 30 percent design opinion of probable construction costs (OPCC). Contingency 
shall be set at approximately 30 percent for total project costs. The 30 percent contingency 
is within the recommended contingency range for a Class 3 estimate based on the 